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Remark: For emission that exceeding the limit or within 2dB from limit, further test with TRP method was
tested at the frequency to demonstrate compliance with emission limit.
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-15| -27.67 -27.33 -15.14 | -16.60 | 0.004 | 0.052

0| -2119| -20.13 -919 | -1022| 0017 | 0.216

15| -1426| -13.51 -1538 | -16.43 | 0.082 | 0.052

30 -941 -850 -2186| -22.09| 0.256 | 0.013

45 -14.04 -14.58 -27.49 -2746 | 0.074 | 0.004

60 -2235| -2042| -2632| -27.11| 0.015| 0.004

75| -2752 | -2788| -2791| -2742| 0.003 | 0.003

90 -27.37 -27.16 -27.14 -27.25| 0.004 | 0.004

105 | -27.17 -2748 | -27.68 | -27.84| 0.004 | 0.003

120 -27.81 -27.62 -27.93 -27.45| 0.003 | 0.003

135 -27.57 -27.50 -27.12 -27.12 | 0.004 | 0.004

150 | -27.49 -2795 | -2767 | -2768| 0.003| 0.003

165 -27.32 -27.88 -2741 -27.82 | 0.003 | 0.003

180 -27.40 -27.23 -27.13 -27.56 | 0.004 | 0.004

Unless otherwise agreed in writing, this document is issued by the Company subjec( to its General Conditions of Service printed overleaf,
avallable on request or accessible at Attention is drawn to the limitation of liability,
ification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’s findings at ths time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.
Attention: To check the authe n(\cwty of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@

Sgs
d. | No.A Workshop, N-10, MnddleSedmnSuenes&TechnologyPanNanshanDlstnciShenzhenGuamdongChma 518057 t (86-755)26012053 f (86-755)26710594 www.sgsgroup.com.cn
FE R RIHEURNBERRN-1081S [ #4%:518057  t (86-755)26012053 f (86-755) 26710594  sgs.china@sgs.com
I

B L E

£, Inspection & Testing Services £

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1 Report No.: SZCR240300076710
Page: 150 of 196
n261 Beam ID 13+141-200MHz-QPSK-Low-1RB0
EIRP
X VA TRP
X z
¥ H vV H dBm

d|rect|i)n dBm dBm dBm dBm mw mw
angle(®)

-180 | -2722 | -27.02| -27.77| -27.53| 0.004 | 0.003

-165| -2789 | -2729| -2701| -2763 | 0.003| 0.004

-150 | -27.16 -2794 | -2760 | -27.26| 0.004 | 0.004

-135 | -27.99 -2711 | -27.01 -27.09 | 0.004 | 0.004

-120| -2739 | -2740| -2738| -27.67 | 0.004 | 0.004

-105| -2789 | -2762| -28.00| -27.60| 0.003| 0.003

-90 [ -2784 | -2739| -28.00| -2743| 0.003| 0.003

-75 ] -27.29 -2764 | -2794 | -27.42 | 0.004 | 0.003

-60| -2730( -2752| -2756| -27.14| 0.004 | 0.004

-45 [ -27.77 -2775 | -2714 | -27.05| 0.003 | 0.004

-30 [ -27.34 -27.78 -21.87 -22.24 | 0.004 | 0.012

-15 | -27.20 -2787 | -1551 -16.01 | 0.004 | 0.053

0| -2242|( -2164 -967 | -1082| 0.013| 0.191

15| -15.00 -1389 | -1598 | -16.57| 0.072| 0.047

30 -9.48 -8.87 | -21.53 -2297 | 0242 | 0.012

45| -1587| -1359| -2750( -2793| 0.070| 0.003

60 -2294| -2128| -2731| -2730| 0.013| 0.004

75 -27.77 -2747 1 -2794 | -27.31| 0.003 | 0.003

90| -2r77| -2789 | -2757| -2796| 0.003 | 0.003

105 -2756 | -2759 | -2740| -27.87| 0.003| 0.003

120 | -27.77 -27.97 -27.51 -27.83 | 0.003 | 0.003

135 -27.87 -27.86 -27.55 -27.89 | 0.003 | 0.003

150 | -27.17 -2736 | -27.89 -27.36 | 0.004 | 0.003

165 -27.95 -2744 1 -271.03 -27.34 | 0.003 | 0.004

180 | -27.67 -27.18 -27.30 -27.54 | 0.004 | 0.004
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n261 Beam ID 13+141-200MHz-BPSK-High-1RB63
EIRP
X Z TRP
X Z
¥ H vV H dBm

d|rect|i)n dBm dBm dBm dBm mw mw
angle(®)

-180| -2753 | -2798| -2710| -27.89| 0.003| 0.004

-165| -2786| -2785| -2758| -27.82| 0.003| 0.003

-150 | -27.23 | -2776| -2763| -27.68| 0.004 | 0.003

-135| -27.92 -27.06 -27.46 -27.24 | 0.004 | 0.004

-120| -2767| -2710| -2739| -27.08 | 0.004 | 0.004

-105| -2786| -2786| -27.23| -27.15| 0.003| 0.004

-90 [ -27.46 -2711 | -27.69 -27.15| 0.004 | 0.004

-75 | -27.36 -27.42 -27.15 -27.02 | 0.004 | 0.004

-60| -2703 | -2709| -2722| -2741| 0.004 | 0.004

-45 [ -27.07 -2769 | -27.88 | -27.11| 0.004 | 0.004

-30 [ -27.92 -2710 | -2160| -2246| 0.004 | 0.013

-15( -2774 | -2756| -1518| -16.78| 0.003 | 0.051

0| -2280( -2141 -932 | -1067 | 0.012| 0.203

15| -14.82 -1407 | -1576 | -16.27 | 0.072| 0.050

30 -8.19 -8.75 | -21.04| -2235| 0285 | 0.014

45| -15.02 | -1433| -27.09( -27.05| 0.068 | 0.004

60 -2240| -2184| -2778| -2795| 0.012| 0.003

75| -2729 | -2795( -2750| -27.67 | 0.003| 0.003

90| -27.15 -2744 1 -27.46 -27.16 | 0.004 | 0.004

105 | -27.37 -2781 | -27.75| -27.65| 0.003 | 0.003

120 | -27.47 -27.32 -27.65 -27.96 | 0.004 | 0.003

135 -27.88 -27.80 | -27.70 -27.90 | 0.003 | 0.003

150 | -27.18 -27.98 -27.52 -27.33 | 0.004 | 0.004

165| -27.03 -27.18 -21.87 -27.58 | 0.004 | 0.003

180 -27.74 -27.14 -27.70 -27.22 | 0.004 | 0.004
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n261 Beam ID 13+141-200MHz-QPSK-High-1RB63
EIRP
X Z TRP
H H X z dBm
direction dBm dBm dBm dBm mw mw -
angle(®)
-180 -27.55 -27.91 -27.24 -27.61 | 0.003| 0.004
-165 -27.87 -27.54 -27.59 -27.64 | 0.003 | 0.003
-150 -27.68 -27.95 -27.85 -27.44 | 0.003 | 0.003
-135 -2741 -27.69 -27.89 -27.69 | 0.004 | 0.003
-120 -27.08 -27.55 -27.88 -27.91 | 0.004 | 0.003
-105 -27.96 -27.58 -27.68 -27.50 | 0.003 | 0.003
-90 -27.16 -27.74 -27.98 -27.34 | 0.004 | 0.003
-75 -27.23 -27.97 -27.15 -27.40 | 0.003 | 0.004
-60 -27.12 -27.19 -27.35 -27.32 | 0.004 | 0.004
-45 -27.94 -27.87 -27.68 -27.37 | 0.003 | 0.004
-30 -27.63 -27.93 -21.49 -22.70 | 0.003 | 0.012
-15 -27.66 -27.39 -15.02 -16.21 | 0.004 | 0.055
0 -22.09 -20.87 -9.57 -10.37 | 0.014 | 0.202
15 -14.05 -13.01 -15.98 -16.83 | 0.089 | 0.046
30 -8.86 -7.49 -21.02 -22.00 | 0308 | 0.014
45 -15.75 -13.01 -27.58 -2795 | 0.077 | 0.003
60 -22.78 -20.75 -27.76 -27.09 | 0.014| 0.004
75 -27.40 -27.04 -27.32 -27.71 | 0.004 | 0.004
90 -27.67 -27.04 -27.76 -27.06 | 0.004 | 0.004
105 -27.57 -27.47 -27.29 -27.33 | 0.004 | 0.004
120 -27.78 -27.01 -27.21 -27.93 | 0.004 | 0.004
135 -27.51 -27.59 -27.31 -27.12 | 0.004 | 0.004
150 -27.41 -27.27 -27.14 -27.74 | 0.004 | 0.004
165 -27.49 -27.68 -27.49 -27.19 | 0.003 | 0.004
180 -27.46 -27.75 -27.94 -27.84 | 0.003 | 0.003
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N261 AGO+1 Beam ID: 13+141 (BW:200MHz, Full RB)

DFT-s-OFDM BPSK Low channel
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N261 AGO+1 Beam ID: 13+141 (BW:200MHz, Full RB)

CP-OFDM QPSK Low channel
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2.4 Radiated Spurious Emission

241 Limits

FCC

According to FCC §2.1051 and FCC 830.203 (a): The conductive power or the total radiated power of any
emission outside a licensee's frequency block shall be =13 dBm/MHz or lower. However, in the bands
immediately outside and adjacent to the licensee's frequency block, having a bandwidth equal to 10 percent
of the channel bandwidth, the conductive power or the total radiated power of any emission shall be -5
dBm/MHz or lower.

All spurious emissions were measured as EIRP to compare with the FCC §30.203 TRP limits to demonstrate
compliance.

RSE was investigated from 30 MHz — 100 GHz on n261 band and 30 MHz — 200 GHz on n260 band.

Plots below 18 GHz are corrected field strength levels, measured at 3-meter test distance. The average EIRP
reported below is calculated per section 5.2.7 of ANSI C63.26 — 2015 which states:

EIRP (dBm) = E (dBuV/m) + 20log(D) — 104.8; where D is the measurement distance (in the far field region) in
m. The filed strength E is calculated E (dBuV/m) is calculated E (dBuV/m) = Spectrum Analyzer Level (dBm) +
Antenna Factor (dB/m) + Cable Loss (dB) + 107. All appropriate Antenna Factor and Cable Loss have been
applied in the spectrum analyzer for each measurement.

RSE above 18 GHz were measured at the appropriate far field distance listed on Section 1.17 on this report
(Far-Filed Distance and Measurement Distance). Then, the EIRP of RSE was calculated using the equations
on ANSI C63.26 — 2015 Annex C.5.2 as described on Sections 8.2 and 8.3.

RSE from 18 — 200 GHz were measured using a spectrum analyzer with an internal preamplifier when
applicable. Emissions above 50 GHz were measured using a harmonic mix with spectrum analyzer, while an
external LNA was used when applicable.

RSE from 1 — 200 GHz were measured at 1.5 meter height.

All RSE were measured for the configuration with the highest EIRP (configuration with QPSK modulation and
a single RB) as representing the worst case.

Preliminary radiated emissions tests on the low, middle and high channels indicated that the worst case radiated
spurious emissions were on the channel with the highest power and so only the test data for that channel is
included in this report.

As the single RB mode has the highest power, therefore the single RB was used as the worst case for purpose
of RSE measurements.

The following worst case EIRP were used at tests at the pre-determined worst case y-axis (portrait) orientation:
n260 band,;

MIMO_QPSK_50,100,200 MHz, RB Offset 1#15

n261 band,

MIMO_QPSK_50,100,200 MHz, RB Offset 1#15

Where the measurement EIRP values is within 2 dB of the limit, a TRP measurement is made, otherwise the
EIRP value is compared with the §30.203 TRP limits to demonstrate compliance.

For simultaneous transmission of multiple channels in the WLAN. BT.. no noticeable new emission was found.
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242 Test Procedure

All measurements were done according to ANSI C63.10-2013.

243 Test Setup Procedure

Antenna Tower

-
3
g
&
3

Antenna

3mor10m
Turntable Ground Reference Plane

Test Receiver

Below 1 GHz

Imor3m

I Antenna Tower

Ground Reference Plane

Test Receiver E ]

1-18 GHz
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Test Data as below(1GHz-18GHz);
Remark: EIRP=SG level-Cable loss + Antenna gain

N260 Beam ID 146-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2047.895 -61.52 -13 -48.52 -63.87 2.38 4.73 Horizontal Pass
8738.852 -52.72 -13 -39.72 -61.3 4.48 13.06 Horizontal Pass
17844.59 -44.22 -13 -31.22 -53.53 4.66 13.97 Horizontal Pass
2018.511 -61.39 -13 -48.39 -63.69 2.36 4.66 Vertical Pass
8688.48 -53.78 -13 -40.78 -62.35 4.46 13.03 Vertical Pass
17844.59 -44.12 -13 -31.12 -53.43 4.66 13.97 Vertical Pass
N260 Beam ID 146-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2065.729 -62.18 -13 -49.18 -64.57 2.39 4.78 Horizontal Pass
8059.475 -54.16 -13 -41.16 -62.3 4.26 12.4 Horizontal Pass
17896.25 -44.97 -13 -31.97 -54.24 4.66 13.93 Horizontal Pass
2001.084 -62.13 -13 -49.13 -64.4 2.35 4.62 Vertical Pass
8059.475 -53.96 -13 -40.96 -62.1 4.26 12.4 Vertical Pass
17896.25 -44.34 -13 -31.34 -53.61 4.66 13.93 Vertical Pass
N260 Beam ID 146-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2041.984 -62.18 -13 -49.18 -64.52 2.38 4.72 Horizontal Pass
8764.146 -54.74 -13 -41.74 -63.32 4.49 13.07 Horizontal Pass
17793.09 -44.23 -13 -31.23 -53.57 4.66 14.0 Horizontal Pass
2047.895 -60.79 -13 -47.79 -63.14 2.38 4.73 Vertical Pass
8789.516 -54.33 -13 -41.33 -62.92 4.5 13.09 Vertical Pass
17639.47 -43.82 -13 -30.82 -53.28 4.65 14.11 Vertical Pass
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N260 Beam ID 146-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2053.822 -61.26 -13 -48.26 -63.63 2.38 4.75 Horizontal Pass
8082.804 -54.22 -13 -41.22 -62.38 4.27 12.43 Horizontal Pass
17844.59 -44.31 -13 -31.31 -53.62 4.66 13.97 Horizontal Pass
2018.511 -61.09 -13 -48.09 -63.39 2.36 4.66 Vertical Pass
8840.473 -54.46 -13 -41.46 -63.06 4.52 13.12 Vertical Pass
17896.25 -44.71 -13 -31.71 -53.98 4.66 13.93 Vertical Pass
N260 Beam ID 146-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2053.822 -61.51 -13 -48.51 -63.88 2.38 4.75 Horizontal Pass
8638.399 -53.51 -13 -40.51 -62.06 4.45 13.0 Horizontal Pass
16939.94 -44.63 -13 -31.63 -53.21 4.7 13.28 Horizontal Pass
2047.895 -61.32 -13 -48.32 -63.67 2.38 4.73 Vertical Pass
8613.468 -54.46 -13 -41.46 -63.01 4.44 12.99 Vertical Pass
17896.25 -43.94 -13 -30.94 -53.21 4.66 13.93 Vertical Pass
N260 Beam ID 146-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2006.877 -61.94 -13 -48.94 -64.23 2.35 4.64 Horizontal Pass
8638.399 -54.7 -13 -41.7 -63.25 4.45 13.0 Horizontal Pass
17896.25 -44.19 -13 -31.19 -53.46 4.66 13.93 Horizontal Pass
2047.895 -61.86 -13 -48.86 -64.21 2.38 4.73 Vertical Pass
8106.2 -53.95 -13 -40.95 -62.14 4.27 12.46 Vertical Pass
17896.25 -44.35 -13 -31.35 -53.62 4.66 13.93 Vertical Pass
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N260 Beam ID 146-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2030.214 -61.72 -13 -48.72 -64.04 2.37 4.69 Horizontal Pass
8613.468 -53.81 -13 -40.81 -62.36 4.44 12.99 Horizontal Pass
17793.09 -44.83 -13 -31.83 -54.17 4.66 14.0 Horizontal Pass
2006.877 -62.04 -13 -49.04 -64.33 2.35 4.64 Vertical Pass
8082.804 -53.95 -13 -40.95 -62.11 4.27 12.43 Vertical Pass
16793.68 -44.97 -13 -31.97 -53.51 4.85 13.39 Vertical Pass
N260 Beam ID 146-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2001.084 -62.11 -13 -49.11 -64.38 2.35 4.62 Horizontal Pass
8814.957 -54.53 -13 -41.53 -63.12 4.51 13.1 Horizontal Pass
17896.25 -44.46 -13 -31.46 -53.73 4.66 13.93 Horizontal Pass
2041.984 -61.47 -13 -48.47 -63.81 2.38 4.72 Vertical Pass
8638.399 -54.0 -13 -41.0 -62.55 4.45 13.0 Vertical Pass
17844.59 -42.33 -13 -29.33 -51.64 4.66 13.97 Vertical Pass
N260 Beam ID 146-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2024.354 -62.03 -13 -49.03 -64.34 2.37 4.68 Horizontal Pass
8106.2 -53.19 -13 -40.19 -61.38 4.27 12.46 Horizontal Pass
17639.47 -44.11 -13 -31.11 -563.57 4.65 14.11 Horizontal Pass
2036.09 -61.57 -13 -48.57 -63.91 2.37 4.71 Vertical Pass
8663.404 -54.0 -13 -41.0 -62.55 4.46 13.01 Vertical Pass
17639.47 -43.22 -13 -30.22 -52.68 4.65 14.11 Vertical Pass
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N260 Beam ID 18-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
. Over S.G. Cable Antenna o
Frequency EIRP Limit Lt Power TP . Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
1989.55 -61.86 -13 -48.86 -64.17 2.34 4.65 Horizontal Pass
8713.63 -54.27 -13 -41.27 -62.84 4.47 13.04 Horizontal Pass
17896.25 -44.28 -13 -31.28 -53.55 4.66 13.93 Horizontal Pass
2065.729 -62.15 -13 -49.15 -64.54 2.39 4,78 Vertical Pass
8738.852 -53.5 -13 -40.5 -62.08 4.48 13.06 Vertical Pass
17896.25 -44.16 -13 -31.16 -53.43 4.66 13.93 Vertical Pass
N260 Beam ID 18-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
. Over S.G. Cable Antenna L
Frequency EIRP Limit LA Power Loas i Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2030.214 -62.04 -13 -49.04 -64.36 2.37 4.69 Horizontal Pass
8764.146 -54.07 -13 -41.07 -62.65 4.49 13.07 Horizontal Pass
17639.47 -44.24 -13 -31.24 -53.7 4.65 14.11 Horizontal Pass
2059.767 -61.96 -13 -48.96 -64.33 2.39 4,76 Vertical Pass
8764.146 -54.42 -13 -41.42 -63.0 4.49 13.07 Vertical Pass
17793.09 -44.54 -13 -31.54 -53.88 4.66 14.0 Vertical Pass
N260 Beam ID 18-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
. Over S.G. Cable Antenna o
Frequency EIRP Limit i Power Loss Gain Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2030.214 -61.33 -13 -48.33 -63.65 2.37 4.69 Horizontal Pass
8036.214 -54.06 -13 -41.06 -62.18 4.25 12.37 Horizontal Pass
16842.29 -44.57 -13 -31.57 -53.12 4.8 13.35 Horizontal Pass
2047.895 -61.92 -13 -48.92 -64.27 2.38 4.73 Vertical Pass
8866.062 -54.47 -13 -41.47 -63.08 4,52 13.13 Vertical Pass
17844.59 -44.68 -13 -31.68 -53.99 4.66 13.97 Vertical Pass
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N260 Beam ID 18-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2024.354 -61.64 -13 -48.64 -63.95 2.37 4.68 Horizontal Pass
8866.062 -54.51 -13 -41.51 -63.12 4.52 13.13 Horizontal Pass
17896.25 -45.17 -13 -32.17 -54.44 4.66 13.93 Horizontal Pass
2059.767 -61.78 -13 -48.78 -64.15 2.39 4.76 Vertical Pass
8840.473 -54.71 -13 -41.71 -63.31 4.52 13.12 Vertical Pass
17896.25 -44.26 -13 -31.26 -53.53 4.66 13.93 Vertical Pass
N260 Beam ID 18-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2030.214 -61.34 -13 -48.34 -63.66 2.37 4.69 Horizontal Pass
8814.957 -54.2 -13 -41.2 -62.79 4.51 13.1 Horizontal Pass
17896.25 -43.8 -13 -30.8 -53.07 4.66 13.93 Horizontal Pass
2030.214 -61.16 -13 -48.16 -63.48 2.37 4.69 Vertical Pass
8082.804 -54.17 -13 -41.17 -62.33 4.27 12.43 Vertical Pass
17896.25 -44.4 -13 -31.4 -53.67 4.66 13.93 Vertical Pass
N260 Beam ID 18-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2036.09 -61.73 -13 -48.73 -64.07 2.37 4.71 Horizontal Pass
8995.123 -55.04 -13 -42.04 -63.68 4.57 13.21 Horizontal Pass
17896.25 -44.6 -13 -31.6 -53.87 4.66 13.93 Horizontal Pass
2036.09 -62.21 -13 -49.21 -64.55 2.37 4.71 Vertical Pass
8059.475 -53.63 -13 -40.63 -61.77 4.26 12.4 Vertical Pass
17793.09 -44.46 -13 -31.46 -53.8 4.66 14.0 Vertical Pass
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N260 Beam ID 18-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
. Over S.G. Cable Antenna o
Frequency EIRP Limit Lt Power TP . Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2006.877 -62.23 -13 -49.23 -64.52 2.35 4.64 Horizontal Pass
8129.664 -53.73 -13 -40.73 -61.93 4.28 12.48 Horizontal Pass
16842.29 -44.28 -13 -31.28 -52.83 4.8 13.35 Horizontal Pass
2047.895 -61.54 -13 -48.54 -63.89 2.38 473 Vertical Pass
8059.475 -54.28 -13 -41.28 -62.42 4.26 12.4 Vertical Pass
17639.47 -43.78 -13 -30.78 -53.24 4.65 14.11 Vertical Pass
N260 Beam ID 18-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
. Over S.G. Cable Antenna L
Frequency EIRP Limit LA Power Loas i Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2053.822 -61.63 -13 -48.63 -64.0 2.38 4.75 Horizontal Pass
8891.725 -54.43 -13 -41.43 -63.05 4.53 13.15 Horizontal Pass
17896.25 -44.61 -13 -31.61 -53.88 4.66 13.93 Horizontal Pass
2036.09 -62.1 -13 -49.1 -64.44 2.37 471 Vertical Pass
8613.468 -54.71 -13 -41.71 -63.26 4.44 12.99 Vertical Pass
17844.59 -44.44 -13 -31.44 -53.75 4.66 13.97 Vertical Pass
N260 Beam ID 18-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
. Over S.G. Cable Antenna o
Frequency EIRP Limit i Power Loss Gain Polarization Result
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2024.354 -61.94 -13 -48.94 -64.25 2.37 4.68 Horizontal Pass
8638.399 -54.23 -13 -41.23 -62.78 4.45 13.0 Horizontal Pass
17896.25 -44.3 -13 -31.3 -53.57 4.66 13.93 Horizontal Pass
2059.767 -62.35 -13 -49.35 -64.72 2.39 4.76 Vertical Pass
8738.852 -54.3 -13 -41.3 -62.88 4.48 13.06 Vertical Pass
17639.47 -44.73 -13 -31.73 -54.19 4.65 14.11 Vertical Pass
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N260 Beam ID 18+146-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2030.214 -61.4 -13 -48.4 -63.72 2.37 4.69 Horizontal Pass
8713.63 -54.19 -13 -41.19 -62.76 4.47 13.04 Horizontal Pass
17793.09 -44.82 -13 -31.82 -54.16 4.66 14.0 Horizontal Pass
2006.877 -62.63 -13 -49.63 -64.92 2.35 4.64 Vertical Pass
8248.005 -54.66 -13 -41.66 -62.96 4.32 12.62 Vertical Pass
17588.56 -44.71 -13 -31.71 -54.2 4.65 14.14 Vertical Pass
N260 Beam ID 18+146-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2053.822 -61.33 -13 -48.33 -63.7 2.38 4.75 Horizontal Pass
8036.214 -54.78 -13 -41.78 -62.9 4.25 12.37 Horizontal Pass
16842.29 -45.02 -13 -32.02 -53.57 4.8 13.35 Horizontal Pass
2024.354 -61.4 -13 -48.4 -63.71 2.37 4.68 Vertical Pass
8082.804 -54.56 -13 -41.56 -62.72 4.27 12.43 Vertical Pass
17793.09 -44.0 -13 -31.0 -53.34 4.66 14.0 Vertical Pass
N260 Beam ID 18+146-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | | ERP | UMt | (i | power | Loss | Gam | POZEION | pogyy
(dB) (dBm) (dB) (dBi)
2030.214 -61.59 -13 -48.59 -63.91 2.37 4.69 Horizontal Pass
8036.214 -54.61 -13 -41.61 -62.73 4.25 12.37 Horizontal Pass
16793.68 -44.82 -13 -31.82 -53.36 4.85 13.39 Horizontal Pass
2059.767 -62.22 -13 -49.22 -64.59 2.39 4.76 Vertical Pass
8059.475 -54.14 -13 -41.14 -62.28 4.26 12.4 Vertical Pass
17793.09 -44.08 -13 -31.08 -53.42 4.66 14.0 Vertical Pass
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N260 Beam ID 18+146-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2059.767 -61.38 -13 -48.38 -63.75 2.39 4.76 Horizontal Pass
8713.63 -54.42 -13 -41.42 -62.99 4.47 13.04 Horizontal Pass
17844.59 -44.5 -13 -31.5 -53.81 4.66 13.97 Horizontal Pass
2047.895 -62.04 -13 -49.04 -64.39 2.38 4.73 Vertical Pass
8588.607 -55.09 -13 -42.09 -63.63 4.43 12.97 Vertical Pass
17844.59 -44.13 -13 -31.13 -53.44 4.66 13.97 Vertical Pass
N260 Beam ID 18+146-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2053.822 -62.01 -13 -49.01 -64.38 2.38 4.75 Horizontal Pass
8663.404 -54.28 -13 -41.28 -62.83 4.46 13.01 Horizontal Pass
17793.09 -44.37 -13 -31.37 -53.71 4.66 14.0 Horizontal Pass
2036.09 -61.68 -13 -48.68 -64.02 2.37 4.71 Vertical Pass
8106.2 -54.37 -13 -41.37 -62.56 4.27 12.46 Vertical Pass
17793.09 -44.28 -13 -31.28 -53.62 4.66 14.0 Vertical Pass
N260 Beam ID 18+146-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2036.09 -61.0 -13 -48.0 -63.34 2.37 4.71 Horizontal Pass
8688.48 -54.32 -13 -41.32 -62.89 4.46 13.03 Horizontal Pass
17844.59 -43.36 -13 -30.36 -52.67 4.66 13.97 Horizontal Pass
2047.895 -61.59 -13 -48.59 -63.94 2.38 4.73 Vertical Pass
8514.456 -54.69 -13 -41.69 -63.22 4.4 12.93 Vertical Pass
17690.53 -44.31 -13 -31.31 -53.73 4.65 14.07 Vertical Pass
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N260 Beam ID 18+146-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2059.767 -61.17 -13 -48.17 -63.54 2.39 4.76 Horizontal Pass
8059.475 -54.11 -13 -41.11 -62.25 4.26 12.4 Horizontal Pass
17793.09 -43.81 -13 -30.81 -53.15 4.66 14.0 Horizontal Pass
2059.767 -62.39 -13 -49.39 -64.76 2.39 4.76 Vertical Pass
8059.475 -54.78 -13 -41.78 -62.92 4.26 12.4 Vertical Pass
17896.25 -44.73 -13 -31.73 -54.0 4.66 13.93 Vertical Pass
N260 Beam ID 18+146-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2059.767 -61.63 -13 -48.63 -64.0 2.39 4.76 Horizontal Pass
8738.852 -53.7 -13 -40.7 -62.28 4.48 13.06 Horizontal Pass
17896.25 -44.53 -13 -31.53 -53.8 4.66 13.93 Horizontal Pass
2059.767 -61.58 -13 -48.58 -63.95 2.39 4.76 Vertical Pass
8153.195 -54.4 -13 -41.4 -62.62 4.29 12.51 Vertical Pass
16745.21 -44.62 -13 -31.62 -53.14 4.9 13.42 Vertical Pass
N260 Beam ID 18+146-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2059.767 -61.36 -13 -48.36 -63.73 2.39 4.76 Horizontal Pass
8613.468 -53.66 -13 -40.66 -62.21 4.44 12.99 Horizontal Pass
17844.59 -44.32 -13 -31.32 -53.63 4.66 13.97 Horizontal Pass
2018.511 -61.82 -13 -48.82 -64.12 2.36 4.66 Vertical Pass
8129.664 -54.58 -13 -41.58 -62.78 4.28 12.48 Vertical Pass
17844.59 -44.49 -13 -31.49 -53.8 4.66 13.97 Vertical Pass
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N261 Beam ID 141-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2053.822 -61.61 -13 -48.61 -63.98 2.38 4.75 Horizontal Pass
8969.161 -54.43 -13 -41.43 -63.06 4.56 13.19 Horizontal Pass
16842.29 -44.74 -13 -31.74 -53.29 4.8 13.35 Horizontal Pass
2065.729 -61.06 -13 -48.06 -63.45 2.39 4.78 Vertical Pass
8663.404 -54.18 -13 -41.18 -62.73 4.46 13.01 Vertical Pass
17844.59 -44.7 -13 -31.7 -54.01 4.66 13.97 Vertical Pass
N261 Beam ID 141-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2030.214 -61.75 -13 -48.75 -64.07 2.37 4.69 Horizontal Pass
8129.664 -54.64 -13 -41.64 -62.84 4.28 12.48 Horizontal Pass
16842.29 -45.09 -13 -32.09 -53.64 4.8 13.35 Horizontal Pass
2012.686 -61.75 -13 -48.75 -64.04 2.36 4.65 Vertical Pass
8295.823 -54.32 -13 -41.32 -62.67 4.33 12.68 Vertical Pass
17844.59 -44.36 -13 -31.36 -53.67 4.66 13.97 Vertical Pass
N261 Beam ID 141-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2059.767 -61.58 -13 -48.58 -63.95 2.39 4.76 Horizontal Pass
8789.516 -54.53 -13 -41.53 -63.12 4.5 13.09 Horizontal Pass
17896.25 -44.23 -13 -31.23 -53.5 4.66 13.93 Horizontal Pass
2047.895 -61.95 -13 -48.95 -64.3 2.38 4.73 Vertical Pass
8713.63 -53.92 -13 -40.92 -62.49 4.47 13.04 Vertical Pass
17844.59 -44.31 -13 -31.31 -53.62 4.66 13.97 Vertical Pass
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N261 Beam ID 141-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2065.729 -61.5 -13 -48.5 -63.89 2.39 4.78 Horizontal Pass
8416.584 -54.77 -13 -41.77 -63.22 4.37 12.82 Horizontal Pass
17793.09 -44.35 -13 -31.35 -53.69 4.66 14.0 Horizontal Pass
2030.214 -61.85 -13 -48.85 -64.17 2.37 4.69 Vertical Pass
8036.214 -54.71 -13 -41.71 -62.83 4.25 12.37 Vertical Pass
17793.09 -44 .47 -13 -31.47 -53.81 4.66 14.0 Vertical Pass
N261 Beam ID 141-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2030.214 -61.8 -13 -48.8 -64.12 2.37 4.69 Horizontal Pass
8129.664 -53.92 -13 -40.92 -62.12 4.28 12.48 Horizontal Pass
17896.25 -43.7 -13 -30.7 -52.97 4.66 13.93 Horizontal Pass
2041.984 -62.28 -13 -49.28 -64.62 2.38 4.72 Vertical Pass
8013.02 -54.65 -13 -41.65 -62.76 4.24 12.35 Vertical Pass
17844.59 -44.49 -13 -31.49 -53.8 4.66 13.97 Vertical Pass
N261 Beam ID 141-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2065.729 -61.7 -13 -48.7 -64.09 2.39 4.78 Horizontal Pass
8013.02 -53.59 -13 -40.59 -61.7 4.24 12.35 Horizontal Pass
17896.25 -44.74 -13 -31.74 -54.01 4.66 13.93 Horizontal Pass
2047.895 -61.85 -13 -48.85 -64.2 2.38 4.73 Vertical Pass
8713.63 -54.06 -13 -41.06 -62.63 4.47 13.04 Vertical Pass
17896.25 -44.56 -13 -31.56 -53.83 4.66 13.93 Vertical Pass
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N261 Beam ID 141-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2024.354 -60.01 -13 -47.01 -62.32 2.37 4.68 Horizontal Pass
8539.102 -54.06 -13 -41.06 -62.59 4.41 12.94 Horizontal Pass
17793.09 -43.84 -13 -30.84 -53.18 4.66 14.0 Horizontal Pass
2030.214 -60.87 -13 -47.87 -63.19 2.37 4.69 Vertical Pass
8663.404 -54.41 -13 -41.41 -62.96 4.46 13.01 Vertical Pass
17844.59 -43.93 -13 -30.93 -53.24 4.66 13.97 Vertical Pass
N261 Beam ID 141-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2012.686 -60.83 -13 -47.83 -63.12 2.36 4.65 Horizontal Pass
8613.468 -54.31 -13 -41.31 -62.86 4.44 12.99 Horizontal Pass
17896.25 -44.37 -13 -31.37 -53.64 4.66 13.93 Horizontal Pass
2018.511 -60.95 -13 -47.95 -63.25 2.36 4.66 Vertical Pass
8588.607 -53.85 -13 -40.85 -62.39 4.43 12.97 Vertical Pass
17793.09 -44.42 -13 -31.42 -53.76 4.66 14.0 Vertical Pass
N261 Beam ID 141-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2024.354 -60.95 -13 -47.95 -63.26 2.37 4.68 Horizontal Pass
8082.804 -54.05 -13 -41.05 -62.21 4.27 12.43 Horizontal Pass
17793.09 -42.34 -13 -29.34 -51.68 4.66 14.0 Horizontal Pass
2053.822 -61.02 -13 -48.02 -63.39 2.38 4.75 Vertical Pass
8891.725 -54.37 -13 -41.37 -62.99 4.53 13.15 Vertical Pass
17793.09 -44.3 -13 -31.3 -53.64 4.66 14.0 Vertical Pass
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N261 Beam ID 13-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2041.984 -61.5 -13 -48.5 -63.84 2.38 4.72 Horizontal Pass
8814.957 -54.05 -13 -41.05 -62.64 4.51 13.1 Horizontal Pass
17639.47 -44.54 -13 -31.54 -54.0 4.65 14.11 Horizontal Pass
2030.214 -60.96 -13 -47.96 -63.28 2.37 4.69 Vertical Pass
8713.63 -53.42 -13 -40.42 -61.99 4.47 13.04 Vertical Pass
17844.59 -43.22 -13 -30.22 -52.53 4.66 13.97 Vertical Pass
N261 Beam ID 13-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2030.214 -61.41 -13 -48.41 -63.73 2.37 4.69 Horizontal Pass
8416.584 -54.16 -13 -41.16 -62.61 4.37 12.82 Horizontal Pass
17844.59 -43.41 -13 -30.41 -52.72 4.66 13.97 Horizontal Pass
2030.214 -60.32 -13 -47.32 -62.64 2.37 4.69 Vertical Pass
8688.48 -54.88 -13 -41.88 -63.45 4.46 13.03 Vertical Pass
17896.25 -43.91 -13 -30.91 -53.18 4.66 13.93 Vertical Pass
N261 Beam ID 13-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2012.686 -61.27 -13 -48.27 -63.56 2.36 4.65 Horizontal Pass
8036.214 -53.17 -13 -40.17 -61.29 4.25 12.37 Horizontal Pass
17896.25 -44 .47 -13 -31.47 -53.74 4.66 13.93 Horizontal Pass
2036.09 -61.0 -13 -48.0 -63.34 2.37 4.71 Vertical Pass
8319.836 -54.43 -13 -41.43 -62.8 4.34 12.71 Vertical Pass
17844.59 -44.06 -13 -31.06 -53.37 4.66 13.97 Vertical Pass
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N261 Beam ID 13-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | POIZRION | gogyy
(dB) (dBm) (dB) (dBi)
2059.767 -61.38 -13 -48.38 -63.75 2.39 4.76 Horizontal Pass
8713.63 -53.94 -13 -40.94 -62.51 4.47 13.04 Horizontal Pass
17639.47 -44.54 -13 -31.54 -54.0 4.65 14.11 Horizontal Pass
2024.354 -61.35 -13 -48.35 -63.66 2.37 4.68 Vertical Pass
8840.473 -54.28 -13 -41.28 -62.88 4.52 13.12 Vertical Pass
17844.59 -44.74 -13 -31.74 -54.05 4.66 13.97 Vertical Pass
N261 Beam ID 13-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2047.895 -60.56 -13 -47.56 -62.91 2.38 4.73 Horizontal Pass
8036.214 -54.25 -13 -41.25 -62.37 4.25 12.37 Horizontal Pass
17793.09 -44.36 -13 -31.36 -53.7 4.66 14.0 Horizontal Pass
2024.354 -60.78 -13 -47.78 -63.09 2.37 4.68 Vertical Pass
8082.804 -54.74 -13 -41.74 -62.9 4.27 12.43 Vertical Pass
17844.59 -43.69 -13 -30.69 -53.0 4.66 13.97 Vertical Pass
N261 Beam ID 13-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2030.214 -60.56 -13 -47.56 -62.88 2.37 4.69 Horizontal Pass
8764.146 -53.91 -13 -40.91 -62.49 4.49 13.07 Horizontal Pass
16793.68 -44.21 -13 -31.21 -52.75 4.85 13.39 Horizontal Pass
2041.984 -60.96 -13 -47.96 -63.3 2.38 4.72 Vertical Pass
8789.516 -54.16 -13 -41.16 -62.75 4.5 13.09 Vertical Pass
17793.09 -43.93 -13 -30.93 -53.27 4.66 14.0 Vertical Pass

RIS e

o, 5
>, Inspection & Testing Services &5

Unless otherwise agreed in writing, this document is issued by the Ccmpany subject to its General Conditions of Service printed overleaf,
available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls ducument is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, pleasec
or email: CN.Doccheck@sgs.com

Mo.A Workshop,H-10,iddleSeion, Sience & Technology Ptk Nanshan Disict, Shenzhen,Guangdong, Chia 518057

ontact us at telephone: (86-755) 8307 1443

t (86-755)26012053 f (86-755) 26710594 www.sgsgroup.com.cn
t (86-755) 26012053  f (86-755) 26710594  sgs.china@sgs.com

FE K - RYTELURHEETRN-10H1S 5 #%: 518057
1
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1

Report No.: SZCR240300076710

Page: 172 of 196
N261 Beam ID 13-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15

. Over S.G. Cable Antenna o
Frequency EIRP Limit Lt Power TP . Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2024.354 -60.99 -13 -47.99 -63.3 2.37 4.68 Horizontal Pass
8738.852 -54.56 -13 -41.56 -63.14 4.48 13.06 Horizontal Pass
17844.59 -43.92 -13 -30.92 -53.23 4.66 13.97 Horizontal Pass
2041.984 -61.36 -13 -48.36 -63.7 2.38 4,72 Vertical Pass
8663.404 -54.26 -13 -41.26 -62.81 4.46 13.01 Vertical Pass
17690.53 -44.17 -13 -31.17 -53.59 4.65 14.07 Vertical Pass

N261 Beam ID 13-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15

. Over S.G. Cable Antenna L
Frequency EIRP Limit LA Power Loas i Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)

2018.511 -61.61 -13 -48.61 -63.91 2.36 4.66 Horizontal Pass
8106.2 -54.73 -13 -41.73 -62.92 4.27 12.46 Horizontal Pass
17896.25 -43.89 -13 -30.89 -53.16 4.66 13.93 Horizontal Pass
2030.214 -60.47 -13 -47.47 -62.79 2.37 4.69 Vertical Pass
8638.399 -54.65 -13 -41.65 -63.2 4.45 13.0 Vertical Pass
17793.09 -44.04 -13 -31.04 -53.38 4.66 14.0 Vertical Pass
N261 Beam ID 13-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15

. Over S.G. Cable Antenna o
Frequency EIRP Limit i Power Loss Gain Polarization Result

(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
2030.214 -61.19 -13 -48.19 -63.51 2.37 4.69 Horizontal Pass
8176.795 -54.23 -13 -41.23 -62.47 4.3 12.54 Horizontal Pass
17844.59 -44.43 -13 -31.43 -53.74 4.66 13.97 Horizontal Pass
2053.822 -60.04 -13 -47.04 -62.41 2.38 4.75 Vertical Pass
8713.63 -54.08 -13 -41.08 -62.65 4.47 13.04 Vertical Pass
17639.47 -44.09 -13 -31.09 -53.55 4.65 14.11 Vertical Pass
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N261 Beam ID 141+13-Low channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2030.214 -61.03 -13 -48.03 -63.35 2.37 4.69 Horizontal Pass
8995.123 -54.54 -13 -41.54 -63.18 4.57 13.21 Horizontal Pass
17896.25 -44.5 -13 -31.5 -53.77 4.66 13.93 Horizontal Pass
2030.214 -60.75 -13 -47.75 -63.07 2.37 4.69 Vertical Pass
8789.516 -54.06 -13 -41.06 -62.65 45 13.09 Vertical Pass
17639.47 -44.52 -13 -31.52 -53.98 4.65 14.11 Vertical Pass
N261 Beam ID 141+13-Middle channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2053.822 -60.18 -13 -47.18 -62.55 2.38 4.75 Horizontal Pass
8738.852 -54.69 -13 -41.69 -63.27 4.48 13.06 Horizontal Pass
17639.47 -44.42 -13 -31.42 -53.88 4.65 14.11 Horizontal Pass
2030.214 -60.93 -13 -47.93 -63.25 2.37 4.69 Vertical Pass
8814.957 -54.66 -13 -41.66 -63.25 451 13.1 Vertical Pass
17793.09 -44.15 -13 -31.15 -53.49 4.66 14.0 Vertical Pass
N261 Beam ID 141+13-High channel, Modulation: QPSK, Bandwidth:50MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2024.354 -61.11 -13 -48.11 -63.42 2.37 4.68 Horizontal Pass
8638.399 -54.71 -13 -41.71 -63.26 4.45 13.0 Horizontal Pass
17639.47 -43.88 -13 -30.88 -563.34 4.65 14.11 Horizontal Pass
2036.09 -61.18 -13 -48.18 -63.52 2.37 4.71 Vertical Pass
8129.664 -54.36 -13 -41.36 -62.56 4.28 12.48 Vertical Pass
17844.59 -44.56 -13 -31.56 -53.87 4.66 13.97 Vertical Pass
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N261 Beam ID 141+13-Low channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2036.09 -61.1 -13 -48.1 -63.44 2.37 4.71 Horizontal Pass
8129.664 -53.94 -13 -40.94 -62.14 4.28 12.48 Horizontal Pass
16842.29 -44.34 -13 -31.34 -52.89 4.8 13.35 Horizontal Pass
2036.09 -61.76 -13 -48.76 -64.1 2.37 4.71 Vertical Pass
8738.852 -54.09 -13 -41.09 -62.67 4.48 13.06 Vertical Pass
17793.09 -43.63 -13 -30.63 -52.97 4.66 14.0 Vertical Pass
N261 Beam ID 141+13-Middle channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2024.354 -61.14 -13 -48.14 -63.45 2.37 4.68 Horizontal Pass
8129.664 -54.72 -13 -41.72 -62.92 4.28 12.48 Horizontal Pass
17844.59 -43.63 -13 -30.63 -52.94 4.66 13.97 Horizontal Pass
2030.214 -61.73 -13 -48.73 -64.05 2.37 4.69 Vertical Pass
8688.48 -52.85 -13 -39.85 -61.42 4.46 13.03 Vertical Pass
16842.29 -44.55 -13 -31.55 -53.1 4.8 13.35 Vertical Pass
N261 Beam ID 141+13-High channel, Modulation: QPSK, Bandwidth:100MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2041.984 -61.2 -13 -48.2 -63.54 2.38 4.72 Horizontal Pass
8713.63 -54.52 -13 -41.52 -63.09 4.47 13.04 Horizontal Pass
17793.09 -44.21 -13 -31.21 -53.55 4.66 14.0 Horizontal Pass
2047.895 -60.44 -13 -47.44 -62.79 2.38 4.73 Vertical Pass
8764.146 -54.97 -13 -41.97 -63.55 4.49 13.07 Vertical Pass
17844.59 -44.37 -13 -31.37 -53.68 4.66 13.97 Vertical Pass
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N261 Beam ID 141+13-Low channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency | | ERP | UMt | i | power | Loss | Gam | PORZAION | gogyy
(dB) (dBm) (dB) (dBi)
2047.895 -60.02 -13 -47.02 -62.37 2.38 4.73 Horizontal Pass
8688.48 -54.04 -13 -41.04 -62.61 4.46 13.03 Horizontal Pass
16793.68 -44.4 -13 -31.4 -52.94 4.85 13.39 Horizontal Pass
2036.09 -61.3 -13 -48.3 -63.64 2.37 4.71 Vertical Pass
8036.214 -55.04 -13 -42.04 -63.16 4.25 12.37 Vertical Pass
17793.09 -44.44 -13 -31.44 -53.78 4.66 14.0 Vertical Pass
N261 Beam ID 141+13-Middle channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | powsr | Loss | Gam | PORZEION | oy
(dB) (dBm) (dB) (dBi)
2036.09 -61.01 -13 -48.01 -63.35 2.37 4.71 Horizontal Pass
8814.957 -54.73 -13 -41.73 -63.32 4.51 13.1 Horizontal Pass
17844.59 -44.53 -13 -31.53 -53.84 4.66 13.97 Horizontal Pass
2036.09 -61.37 -13 -48.37 -63.71 2.37 4.71 Vertical Pass
8176.795 -54.96 -13 -41.96 -63.2 4.3 12.54 Vertical Pass
17844.59 -43.27 -13 -30.27 -52.58 4.66 13.97 Vertical Pass
N261 Beam ID 141+13-High channel, Modulation: QPSK, Bandwidth:200MHz, 1RB#15
Frequency || ERP | UMt | (i | power | Loss | Gam | PORZEION | pogyy
(dB) (dBm) (dB) (dBi)
2024.354 -61.18 -13 -48.18 -63.49 2.37 4.68 Horizontal Pass
8638.399 -54.68 -13 -41.68 -63.23 4.45 13.0 Horizontal Pass
17793.09 -44.59 -13 -31.59 -563.93 4.66 14.0 Horizontal Pass
2030.214 -61.4 -13 -48.4 -63.72 2.37 4.69 Vertical Pass
8176.795 -55.08 -13 -42.08 -63.32 4.3 12.54 Vertical Pass
16842.29 -44.75 -13 -31.75 -53.3 4.8 13.35 Vertical Pass
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Remark: for frequency above 18GHz, all the factor was added to test result already. Only the worst case of

AGO+1 result was shown.
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N260 AGO+1 Beam ID: 18+146(BW:200MHz, Inner 1RB) V Pol

DFT-s-OFDM QPSK Low channel-18GHz-37GHz
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N260 AGO+1 Beam ID: 18+146(BW:200MHz, Inner 1RB) V Pol

DFT-s-OFDM QPSK Low channel-60GHz-75GHz
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N260 AGO+1 Beam ID: 18+146(BW:200MHz, Inner 1RB) V Pol

DFT-s-OFDM QPSK Low channel-110GHz-140GHz

DFT-s-OFDM QPSK Low channel-140GHz-170GHz
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N260 AGO+1 Beam ID: 18+146(BW:200MHz, Inner 1RB) V Pol

DFT-s-OFDM QPSK Low channel-170GHz-200GHz
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